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KRk &
TEST REPORT
=

Lk 20220206J03957-2
Report ID
FEi AR fifRERE & [
Sample Name Energy Storage Powerbox Trade Mark DYNESS
B R - Powerbox Pro FERIRAS - Fehf
Model/Type 51.2V 200Ah 10.24kWh Sample status Good
ZAEHAL: REHREIERHL (Z M)A R A 7
Applicant Dagin New Energy Tech(Taizhou) Co., Ltd.
Huhk - RN T 22 X =K AT E R #1995
Applicant Address | 199 Keji Road ,Sanshui Street ,Jiangyan District ,Taizhou City
CSRaL A REHREIERH (Z M)A R A 7
Manufacturer Dagin New Energy Tech(Taizhou) Co., Ltd.
Wik BN IR = KRB 199
Address 199 Keji Road ,Sanshui Street ,Jiangyan District ,Taizhou City
G HA HA SR Al AR A PR ]
Test Lab CQC Intime Testing Technology Co., Ltd
Hodif - TR R GEIT K X R ORIE 13685 2R AR 5 Rl

Lab Address

East Taihu Technology and Finance City, No.1368 Wuzhong Dadao Rd., Wuzhong Economic

Development Zone, Suzhou, Jiangsu.

AR Rl Teiafa i @ - IR AET M) 6-Lhi5838.375

Standard Recommendations on the Transport of Dangerous Goods, Manual of Tests and Criteria,
Specification ST/SG/AC.10/11/Rev.7/Section 38.3

KT - R AL DR T RE SR IE

Test Item Verification of the assembled battery's’ protection equipment

BEFEH B 2022-02-28

Receiving Date

58 HIN ] «

2022-03-28
Completing Date

RIGLEL - PRI FE i A5 & EaR bR SR
Conclusion The Submitted Sample(s) Meet the Requirement of the Standard.
R85 - IR 20+£5°C

Test Condition

Ambient temperature

TiH »
Engineer

piE 4hiF A

H%:
Auditor

FAHiE z?qa

BR
Approver

wiHE L

Data 0;‘ issue
2022-03-28
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BRI i R

Description of the sample

W5 H BE SRS FEAIRAS
Test Item Sample No. Sample State

B1- B2 BN FHORIEIR, 54Tk

At first cycle, in fully charged states

T1~T5
B3- B4 BB ARG, el kA

After 25 cycles ending in fully charged states

C1~C5 FEANFTRABIER, 50% R THE B RN
At first cycle at 50% of the design rated capacity

T6
C6~C10 25N TGN, 50% 1 T 25 R A
After 25 cycles ending at 50% of the design rated capacity

\ BANFTLHAEIS, EETHERE

At first cycle, in fully charged states

T7
\ F5N AN E, e HUIRES

After 25 cycles ending in fully charged states

Al a N ~ /i S P N R e
C11~C20 %1 I ?ﬁﬁ&%ﬁﬁﬂ, méﬁﬁ(@'{jﬁu
At first cycle, in fully discharged states

T8
C21~C30 B2 FIMAEIRG, SRS
After 25 cycles ending in fully discharged states

I

Remarks

1, f&REREE & (T 5 Powerbox Pro, 51.2V 200Ah 10.24kWh), #id6.2kWh, iZH 4 H4H5 N
25.6V100AH (25.6V 100Ah 2560Wh) ] H it s B - EEE 17

The watt-hour rating of Energy Storage Powerbox (Powerbox Pro, 51.2V 200Ah 10.24kWh) is more than 6.2kWh, the
battery system is assembled from four battery modules(25.6V100AH, 25.6V 100Ah 2560Wh) in series and in parallel.
2, A AL P R 2 Sl UNB8.3 I, i g 5 920220206J03957-1;

The internal battery modules have passed all applicable tests of UN38.3. The report number is 20220206J03957-1

3, ERxTeELMZAfy, AUGREE, X H AR SR RE P b R R A R Al ZE A R TR
2% EATIAE, FEdRS: AL

This report is to confirm if the assembled battery is equipped with a system of preventing overcharge, short circuits and
over discharge between the batteries. The sample number is Al.

4, AARE, AWEBHME (25.6VI00AH, FEdh%is: B1-B4) FHE (C49, Hfihsis: C1~C30)
R HE R A EHE 15 51 H B 95 9202202060395 7- 14K 2 5

In this report, the photos and data of internal battery module(25.6V100AH, sample number: B1-B4) and cell(C49, sample
number: C1~C30) is cited from 20220206J03957-1

5, W EF ATy KA it

The internal battery module is large battery

6, WHBRIBBHR B e Ry B, (O T 7o AR R B R s Al b, T700H ANdEH

The internal battery module is not designed with overcharge protection and only used as a component in another battery
which affords overcharge protection. T7 item is not applicable.

7, AT 5% 5 420220206J03957-1 )k & — A, A BEUER IR AL 58 e AF S UNS8.3 [ 2R
This report shall be used together with the report of 20220206J03957-1 to prove that the assembled battery fully meets
the requirements of UN38.3

ITC-4-B-B72-A 2019-11-01
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FEREAG R (A4 H, Powerbox Pro)
Sample Fundamental Parameters (Assembled battery, Powerbox Pro)
T H ZH HiH ZH
Item Parameters ltem Parameters
Wi ¢k (Ah) 200 FRFRHLIE(V) 510
Rated capacity(Ah) Nominal voltage(V) '
BIUE PURE — /M (Wh) 10240 FEHLR I LI (V) 57.6
Watt-hour rating(Wh) Limited charge voltage(V) '
. B IIE LS N
%EEEE{}ﬁ(A) Ei.j(li_/j:EEEEE{}IL(A).
100 Maximum continous charging 210
Charge current(A)
current (A)
> Nray e N7y
7o H AR I (mA) 5000 . L HLIE (A) 100
End charge current(mA) Discharge current(A)
L AL LR (V) 48 P IS AN () 3
End of discharging voltage (V) ' Cell numbers(pcs)
= > N W R AR 2
BRI (A) 210 it AT a9
Maximum discharge current(A) Model of cell
Capacity of cell(Ah) Permutation of cell

ol ®218mm  ofl#: K <18mm
Cylindrical®=18mm Cylindrical®<<18mm

MRS
Shape of cell WIEHTY  ofSsEH o4
Prismatic Pouch Cell Button Cell
ITC-4-B-B72-A 2019-11-01
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Sample Fundamental Parameters (Internal battery modules, 25.6V100AH)

FEREARER (AFEL, 25.6V1I00AH)

A ZH 15 H ZH
Item Parameters ltem Parameters
Wi 44k (Ah) 100 FRFRHLIE(V) o5 6
Rated capacity(Ah) Nominal voltage(V) '
HUE U — /M (Wh) 2560 FEHLIRA HUFE (V) 08.8
Watt-hour rating(Wh) Limited charge voltage(V) '
. S PN LYSR N
%EEEE{}ﬁ(A) Ei.j(li_/j:EEEEE{}IL(A).
Charge current(a) 50 Maximum continous charging 105
g current (A)
FE L (MA) 2500 e HLAE(A) 50
End charge current(mA) Discharge current(A)
2 I LR (V) 954 A I () g
End of discharging voltage (V) ' Cell numbers(pcs)
OB R (A) 105 S A 5 a9
Maximum discharge current(A) Model of cell
FAL Lt S (Ah) 100 e HES 1 7 20 1P8S
Capacity of cell(Ah) Permutation of cell
o ¥ ®218mm  olfF: K <18mm
SRR Cylindrical®=18mm Cylindrical®<<18mm
AT IR g y
Shape of cell WESEL RSl odindih
Prismatic Pouch Cell Button Cell
ITC-4-B-B72-A 2019-11-01

B % e B



Report ID: 20220206J03957-2

Page 5 of 28

B R

Photos of Sample

FE 5B F (Sample photograph) -1

i B A (Sample photograph) -2

ITC-4-B-B72-A

2019-11-01
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B R

Photos of Sample

FE 5 B F (Sample photograph) -3

FE 5 & A (Sample photograph) -4

ITC-4-B-B72-A

2019-11-01
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B R

Photos of Sample

FE 5 B F (Sample photograph) -5

ENERGY STORAGE SYSTEM

Product Powerbox Pro
Nominal Energy 10.24kWh

Voltage Range ~ 44.8V~-57.6V
Capacity/Vollage 200AN/51.2V

Max. Charging Current 100A
Max. Discharging Current 100A
Ambient Temperature -10C~50C

Protection Class I
IP Grade IP65

DAQIN NEW ENERGY TECH(TAIZHOU)CO., LTD.

¥ B F (Sample photograph) -6

DYNESS Energy Storage Powerbox

e &
E [
Ag A

ITC-4-B-B72-A
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B R

Photos of Sample

i R (Sample photograph) -7

FE 5 & A (Sample photograph) -8

Oy af by oo oy oy
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B R

Photos of Sample

FE 5 B F (Sample photograph) -9

Mgaa »\,‘sém,_n Y mmlsz
ERER AR TR N

FE 5 B H (Sample photograph) -10

-g‘.‘; ¥ A ! b‘\ 1
R T S R R B A SR A A R

ITC-4-B-B72-A 2019-11-01
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B R

Photos of Sample

FE 5 B F (Sample photograph) -11

R PRI
25.6V100AH
25.6V

100Ah
2560Wh

REFRGRFEHR (M) BIRAE

¥ 50 18 F (Sample photograph) -12

ITC-4-B-B72-A 2019-11-01
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FHANTEZRAG I AR A R 7]
CQC Intime Testing Technology Co.,Ltd
For U AR
Test Report

oz I &5 5
Test results
2k 38.3.4. 175 BT
Clause 38.3.4.1 Altitude simulation
TR Lt R EE B A S AE T 25 T B T 11,6 TR A BE 35 5 (20 + 5°C) FAE I E D671
W R i o

Test Procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature(20+5°C).

BRER
Test
requirement

AN A AR A AN KR 52 FEth 1 5 R AS /N I0K B )
90%, Jii E i RR1E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

(RIEEES AT AT A AR AFE K, BAREERTE R L
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 1.
ghik
Pass/Fall P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FHANTEZRAG I AR A R 2 7]
CQC Intime Testing Technology Co.,Ltd
For U AR
Test Report

LORIIEEEZS
Test results
K 38.3.4. 2R A%
Clause 38.3.4.2 Thermal test
TRIE FE b AT 2 N S AR IR R 2 T 72 £ 2°CI SR AE FAEE D6/, B ARG
T B 55 T-40 + 2°CHIFEAT T AR D6/ o PN S 1 B0l B2 - 1] F) i KN 1) [ g 930
oyt SRR EE T, HLSERA0, AR T G FR AT i 4 AE PR B (20 +
5°C) #7124/ N
MR | TR B et R H 2 5 T A i 1 6 U P PR R ) 2820 R R 127N
Prozizture Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to -40+ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20+ 5°C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.
| AR ARG AN B AN K (A S FLB I T H R AN NIRRT F R
BRER | 90%, JF 8472 IR1E0.1%)
Test

requirement

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

REER | AR AL AR AR, A K, BAREEETE W2
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 2.
g5
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FHANTEZR AT AR A R 2 7]
CQC Intime Testing Technology Co.,Ltd
For U AR
Test Report

=5
%K
Clause

38.3.4.3 #EEhAHK:

38.3.4.3 Vibration

M0 R
Test
Procedure

LA VB2 K TR B & (H B AR B AN RE IS BRI AR TR DA BE v AL IR B
PREN N ELIETE, XEURAR M THZEI200Hz, FiEIEI7HZ, B5591550 8.
XFHLAT NS 2 . N7 HZIF UG, OR¥FLgn s RIERE, B FIHIAR|18 Hz. A5
BRI IRFFAE0.8 oK (216 Z2K), FFHIINAR BRI HRAINELIL I8 gn (HR LN
50 Hz). R KOs B2 AR FFFES gn B EHZ 58 N 200 Hz.

XFRBUIBA : THZITAR, fRIFL gn s IIERE, BERIRIAF|18Hz. AR5 K IRIE
TRIFIE0.8 AR (S ML 1.6 Z2K), FHIEINMAR B3 K IME LA FI2 gn (%2925

Hz). H RN R AE2 gn ELEFIHIZ I I £200Hz .

X IR AR =S FARIE B R 22 e 7 AL i) — 5 R S BEAT 120K, I3/
o Herp— MRS 77 18] 0 20 i 11 T

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes.

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8 mm(1.6 mm total excursion ) and the frequency Increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is Increased to 200 Hz

For large batteries: from 7HZ to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the frecuency increaseditil a peak
acceleration of 2 gn ocroxmmately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200Hz

This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular

mounting positions of the cell. One of the directions of vibration must be perpendicular to the teminal
face.

BRER
Test
requirement

AN AT AR AR AN KR 8 F I R T B H AN /N T DU F R 1
90%, Jii & 151Kk FR1E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

Rrgs R | AR AR AR AR, AEK, BAREEETE LIRS
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 3.
ghik
Pass/Fail P
Conclusion

ITC-4-B-B72-A

2019-11-01

' s ad

P



Report ID: 20220206J03957-2

R 2 S
Test results

Page 14 of 28

FHANTEZRAG I AR A R 2 7]
CQC Intime Testing Technology Co.,Ltd
For U AR
Test Report

=5
%K
Clause

38.3.4.4 W RAH:
38.3.4.4 Shock

R WA
Test
Procedure

6 R A R ZH P i S R T ARG b, SORRSCHEAE 6 rR AL ) P 22 3
[
BEAS 222 32 B K 2150 gn Ak rFRFSEIT [a]6 22 A0 - 1R sZ b i . KA Bz
S KN ES0 gn ARk RS2 ] 11 2200 2 IR SR Bl o

ol flbdl

| 100850

¢@@mﬁuﬁﬁﬁlww<ﬁ54 mass

HEVIMED KR IESZ s R, Bk
[ 30000

w%ﬁsgw,ﬁ@@mﬁﬁﬁ%ﬁﬁmﬁaww<ﬁ54 TEE s MED Rk
PRSI ] 11 ZERB I TF 3% s
A F B B A ZE = AN FLAR 36 BLA H I 23 7 B A I 26 = o, SRR R
4% = b, MILE22 18 k.

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will

support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6

milliseconds. Altematively, large cells may be subjected to a half-sine shock acceleration of 50 gn and

pulse duration of 11 milliseconds.

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150 gn (or
—

[ 100850
| { [mass )
Acceleration(gn )=" , Which is smaller) and pulse duration of 6 milliseconds. Large
batteries shall be subjected to a half-sine of peak acceleration of 50 gn (or Acceleration(gn )=
>

[ 30000

| mass ) X . -
N , Which is smaller) and pulse duration of 11 milliseconds.
Each battery shall be subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the battery for a total of 18
shocks.

BRER
Test
requirement

AN AT AN AR AN K 78 H i 0 T B H AN /N T DU F R 1)
90%, Jii & 151Kk FR1E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

s R | AR A AR, AR AE K BARE R LI R4
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 4.
g5
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FHANTEZRAG I AR A R 2 7]
CQC Intime Testing Technology Co.,Ltd
oI
Test Report

Far il &5 2R
Test results
FK 38.3.4.5 S ERKE B
Clause 38.3.4.5 External short circuit

L A B2 1) S SE i FE R e AE5T7+4°C R, FEULIRE ™0 AT AN LS, AR 1) 5
PEAENE/NT0.1Q, FFEERiig B AP FEIRIE [P 2)57+4°C)5 £ /0 AR EL hy XK
RUeR A, AR STl PR MR G b U S ) PR B el THBR ) — 20— IR OR IR T 88U

g | RIS BN LRAL

Uilinw s The cell or battery to be tested shall be temperature stabilized so that its external case temperature

Prozizture reaches 57+4°Cand then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57 +4°C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C. In the case of the
large batteries, has decreased by half of the temperature increase observed during the test and
remains below that value. The cell and battery must be observed for a further six hours for the test to be
concluded.

&j‘%* AR ARRIT170°C, MR RBEZ. REK,

es
requirement | External temperature does not exceed 170°C. No disassembly, no rupture and no fire.
Kol HPSEIREAEITL170°C, AR, AR ANEK, BAREEETE N IERS
WAV ]

Test results

External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 5.

i
Pass/Falil P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FHANTEZRAG I AR A R 7]
CQC Intime Testing Technology Co.,Ltd
For U AR
Test Report

=5
%K
Clause

38.3.4.6 fEEi/HIE
38.3.4.6 Impact/Crush

R Wi
Test
Procedure

oty GEHTEAANT18.02 K M BT k)

Impact(applicable to cylindrical cells not less than 18.0 mm in diameter)

AR I TR, K B2 15 8mm0 Imm K RSB B R fh b L, — B
9.1Kg+0.1KgMEHE N6 + 2.5 cmim BE 2 AE B BIHIE s e, AR N AT
TP B2 BT R A b O EAR Y 15.8mmiiE . AR R g5z — ik dE s,
FL Yt 26 20 PR 526 2 T A

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass
is to be dropped from a height of 61 + 2.5 cm on to the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying
across the centre of the test sample. Each sample is to be subjected to only a single impact. The
battery must be observed for a further six hours for the test to be concluded.

wi R CEH TR 4838 B M/41H0 B A B AT/ T 18.0 22 K 1 B A TE Hidth)

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diammeter

KR IR BHE AP I A F s, $5 s BRI R, sl K200y 1.5em/s 45 e dp 2k it
17, BRHILLF =G0 —: (a)itihni /& ik 2] 13kN+0.78KN; (b) FEIH Y HL & T P& 2
/1>100mV;(c) BB AR T ik I SR 4R )7 2 (50%E LA b o AT TE AN A8 25 Ha b b7 DA 3¢ B 11— TH it
IR SO Y Y T {8 W 22 1 S O 1 5 A E R YA NS i = R D [0 )R O 5 M i = 2
R U — R ey, b TP L 5B h 4 R

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached. (a) The applied force reaches 13 kN + 0.78 kN; (b) The
voltage of the cell drops by at least 100 mV; or (c) The cell is deformed by 50% or more of its original
thickness. A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush
force shall be applied perpendicular to the longitudinal axis. Each test cell or component cell is to be

subjected to one crush only. The battery must be observed for a further six hours for the test to be
concluded.

BORER
Test
requirement

ARSI EANEIE170°C, AMA. B, A K.

External temperature does not exceed 170°C.. No disassembly, no rupture and no fire.

(RIIEE S

Test results

ShFeiR EEANEIE170°C, AR, AR AE K, HARBEETE LT %6
External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 6.

g5
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FHANTEZRAG I AR A R 7]
CQC Intime Testing Technology Co.,Ltd
For U AR
Test Report

LORIIEEEZS
Test results
K 38347 EERHE
Clause 38.3.4.7 Overcharge
75 P FEL R A TR 1 o 2 ) B A R 7 P PR O 7 ke /s PR S 2
(a) i) i pay 1) 78 FEL FEL AR AN I 18 VIR, 6 Py e /)N FL S IV D 2 T RV ) i R 78
HUEELN22 Vo NG () 2 R 1 7 PR R 18 VIR, I 1 /e
FE 2N K78 H R S R 1. 248 o 1% S AE PR R B2 R AT o BEAT AR BRI TR B 924 /)
WADIR | . fEE 78 B R WA FRIt 7K
Test The charge current shall be the twice the manufactures recommended maximum continuous charge
Procedure current. The minimum voltage of the test shall be follows:(a)When the manufactures recommended
charge voltage is not more than 18V, the minimum voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or 22V.(b)When the manufactures recommended charge
voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge
voltage.Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
The test sample shall be observed for a further 7 days.
BRER ) s, k.
. No disassembly, no fire.
requirement
BR[|
Test results
5
Pass/Fail N/A
Conclusion

ITC-4-B-B72-A

2019-11-01
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FHANTEZRAG I AR A R 2 7]
CQC Intime Testing Technology Co.,Ltd
oI
Test Report

LORIIEEEZS
Test results
K 38.3.4.8 &I
Clause 38.3.4.8 Forced discharge
HIBAE PR BEIR B T 512V B AR AR OB RE, DA P it 3 7 R 1) i K Re 828 A
WA HL IR SR T
A — AN R/INFI Ty 2853 1) R RH 5728 55 e P s DA B B FELVISE B K LASRAS L E PR T FE FEL VAR
BEAS FEL T SR A TR R P A ] 187 55T LA e 2 B ok LAER A 6 R o A 9 1 T FRL 65 oA J WL 2
MWECPER | K b7 K.
Test Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
Procedure power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere). The test sample shall be
observed for a further 7 days.
BRER ) i, k.
. No disassembly, no fire.
requirement
Rras R | AR, A K EARBE TE LT 8
Test results No disassembly, no fire. Test data is shown in Annex 8.
g5
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FHANTEZRAG I AR A R 2 7]
CQC Intime Testing Technology Co.,Ltd
oI
Test Report

FK 38.3.3(g) HMA MR ThRERAE
Clause 38.3.3(g) Verification of the assembled battery‘s’ protection equipment
T E TR AR
Overcharge protection:
1, Fo B3 P A 1) PR H 2 AR A T I T P
1,The assembled battety is charged using the current specified by the manufacturer;
2, WA R DhRE & B ATE.
2,The protective device shall be observed whether it works.
T e
Short circuits protection:
WECPIR | 1, 2 L5 )3 o 0 ) 365 A L P 2 3 4 e e m s 2B AP ) 1 A
Test 1,The assembled battety is subjected to one short circuit condition with a external resistance agreed
Procedure with the manufacturer;
2, WA R DhRE & B ATE.
2,The protective device shall be observed whether it works.
Pt 2L () 3o R T R AR
Over discharge protection between the batteries:
1, e B3 P A 10 PR e Yt A T T P
1,The assembled battety is discharged using the current specified by the manufacturer;
2, WA R DhRE & B Al TE.
2,The protective device shall be observed whether it works.
BRER | i A A R R
. Equipped with a protective device
requirement
o | BIALPERATRES DT R A R AL R R R PR B o WL o
Test\r;sults The assembled battery is equipped with a protective device that prevents overcharge, short circuits and
over discharge between the batteries. Test data is shown in Annex 9
g5
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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Annex 1. Altitude Simulation
RS R BT REHT WK G AR5 OCV/ REHR v
Sample Before test Before test After test | After test OCV: Mass Loss R .
No. OCV1 (V) Mi (g) OCV2 (V) M2 (g) (%) (%) emarks
B1 27.02 17485.5 27.02 17485.5 | 100.00% 0.000% -
B2 27.13 17493.0 27.12 17493.0 99.96% 0.000% -
B3 27.05 17482.0 27.05 17481.5 | 100.00% 0.003% -
B4 27.10 17483.5 27.09 17483.5 99.96% 0.000% -
LR H
Blank
below
ITC-4-B-B72-A 2019-11-01
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PR 218 B iR 5
Annex 2. Thermal test
Hms IR AIHT RE 5 A5 OCV/ FREHRR e
Sample Before test Beforetest | Aftertest | After test OCV1 Mass Loss | o~ o
No. OCV1 (V) M: (g) OCV2 (V) M2 (g) (%) (%)
Bl 27.02 17485.5 26.81 17485.0 | 99.22% 0.003% -
B2 27.12 17493.0 26.91 17492.0 | 99.23% 0.006% -
B3 27.05 17481.5 26.81 17481.0 | 99.11% 0.003% -
B4 27.09 17483.5 26.91 17482.5 | 99.34% 0.006% -
RalE
Blank
below
ITC-4-B-B72-A 2019-11-01
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Annex 3. Vibration
RS ARG H] REHT RRJ5 W5 OCV2/ RERR v
Sample Before test Beforetest | Aftertest | After test OCV, Mass Loss | o =70
No. OCV1 (V) M: (g) OCV2 (V) M2 (g) (%) (%)
Bl 26.81 17485.0 26.80 17484.5 99.96% 0.003% -
B2 26.91 17492.0 26.91 17491.5 | 100.00% 0.003% -
B3 26.81 17481.0 26.79 17480.5 99.93% 0.003% -
B4 26.91 17482.5 26.90 17482.0 99.96% 0.003% -
DS
Blank
below
ITC-4-B-B72-A 2019-11-01
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Annex 4.Shock
RS ARG H] REHT R 5 W5 OCV2/ FRERE v
Sample Before test Beforetest | Aftertest | After test OCV, Mass Loss | o =70
No. OCV1 (V) M: (g) OCV2 (V) M2 (g) (%) (%)
Bl 26.80 17484.5 26.78 17484.5 99.93% 0.000% -
B2 26.91 17491.5 26.91 17491.5 | 100.00% 0.000% -
B3 26.79 17480.5 26.78 17480.5 99.96% 0.000% -
B4 26.90 17482.0 26.89 17481.5 99.96% 0.003% -
DS
Blank
below
ITC-4-B-B72-A 2019-11-01
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Annex 5. External short circuit
Sy R BT VIR BERE .
Siﬁrr?nlszﬁo Voltage before test Initial Temperature Max Temperature Reﬁfrks
S v (C) ()
B1 26.78 57.0 67.8 -
B2 26.91 56.9 68.4 -
B3 26.78 56.9 69.1 -
B4 26.89 57.0 68.3 -
LR H
Blank below
ITC-4-B-B72-A 2019-11-01
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Annex 6. Impact/Crush
) D=1 = Re=ay=|
S?r:tl;?fN%o. Volgfg?fgff;‘lf‘test Initia??riﬁm{u;fature Maxm;eﬁr?ﬁele%ture Reﬁiirks
V) () (C)
C1 3.301 23.6 23.7 -
Cc2 3.302 23.7 23.7 -
C3 3.300 24.0 24.0 -
C4 3.300 24.0 24.0 -
C5 3.301 23.8 23.8 -
C6 3.301 23.4 23.4 -
c7 3.301 23.7 23.7 -
C8 3.300 23.9 23.9 -
C9 3.300 24.2 24.2 -
C10 3.301 24.0 24.0 -
LR 2H
Blank below
ITC-4-B-B72-A 2019-11-01
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Annex 7.0vercharge
Sy NI VIR BERE .
Siﬁrr?nlngﬁo Voltage before test Initial Temperature Max Temperature Reﬁfrks
e W) (C) (€)
AR EA
Blank below
ITC-4-B-B72-A 2019-11-01
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Annex 8. Forced discharge
; B R
S?r:tl;?fN%o. Voli?fgf?‘rlf‘test Initia??r?m{u;fature Maxm;eﬁr?ﬁele%ture Reﬁ;&rks
V) () ()
C11 2.810 23.8 47.1 -
C12 2.814 23.9 46.7 -
C13 2.816 24.0 47.9 -
Cl4 2.834 23.8 48.1 -
C15 2.842 24.0 46.8 -
C16 2.816 23.9 49.2 -
C17 2.809 23.8 48.6 -
C18 2.798 23.6 48.4 -
C19 2.806 24.1 49.1 -
C20 2.816 23.9 47.5 -
Cc21 2.894 24.0 46.4 -
Cc22 2.863 23.9 44.3 -
C23 2.841 23.8 48.3 -
C24 2.830 24.1 48.1 -
C25 2.816 23.8 48.6 -
C26 2.798 24.0 48.2 -
c27 2.819 23.9 49.1 -
Cc28 2.806 23.8 48.2 -
C29 2.816 23.8 47.4 -
C30 2.833 23.7 46.8 -
U2 H
Blank below
ITC-4-B-B72-A 2019-11-01
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B9 Fa AR T B HIE
Annex 9. Verification of the assembled battery‘s’ protection equipment
BENRFFER I B
FEMmgS AT EH RS Voltage when the &E
Sample No. Test Item Test Parameter protective device works Remarks
V)
i JE 7 L R A FLHLFLI: 80A
. 58.0 -
Overcharge protection Charge current
LB FLER I 5 mQ \ _
Al Short circuits protection External resistance
%Y&Zﬂlﬂﬁgﬁﬁ %ﬁﬁj WL 80A
Over discharge protection Disch 45.2 -
between the batteries Ischarge curren

— 4R End—

ITC-4-B-B72-A

2019-11-01
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Statement

1. K& AP P @ 2R RFI5 L4 ARE, RAFLIFE 4,
Don’t copies the report partly, if you don’t obtain the laboratory allow you to do that, unless you copy the whole
report.

2. #o B 25 AT FT Ao HE 50 B 3o
The test report is only valid to the sample which has been tested
3. FxAR M 4E XA FIX, HAMBIREE T B Am A @R,
If you have any objection to the test result, please submit it to the laboratory in writing within 10 days after
receiving the report.

4. TARKE S Gl AL BV MR A =+ B AAER, @I AWM A BRI 8 4T3
The sample must be collected within 30 days after receiving the test report. The overdue sample will be
disposed of as waste by the laboratory itself.

5. WiREME AN £ T AE, REAFB. FRFRIE.

This report only as a reference for client, can't be considered as a basis for litigation, arbitration and so on.

AR MDA . PN E AR B AR TR 5]
Test Lab.: CQC Intime Testing Technology Co.,Ltd.
BAMAE: M R P LFF AR E P Kl 13685 A KA £ sk
Headquarter address: East Taihu Hi-Tech & Finance Town, No0.1368, Wuzhong Road, Wuzhong Economic
Development Zone, Suzhou, China

WRBUZm AL . 215104 %, 7% : 0512-66303621
1% A : 0512-66303625 E-mail: cogc_jsz|b@126. com

FONF ORI E A FO4AE 580365

BEDEMA: Wi fEET KER19F F & K L#E102£1020F
w35 : 0574-63895313

O B FE AR EITAE XN T —E139F PR B A KE13AE
w15 : 0755-82889188-8118

JN A EA A TN T A Bk K AR i 05 952665 N ERAL L E 9k
W 3& /4% B . 020-84147422



		www.cqcca.com.cn
	2022-03-28T12:24:39+0800
	BJ
	PDFSign


		www.cqcca.com.cn
	2022-03-28T12:24:39+0800
	BJ
	PDFSign


		www.cqcca.com.cn
	2022-03-28T12:24:40+0800
	BJ
	PDFSign


		www.cqcca.com.cn
	2022-03-28T12:24:41+0800
	BJ
	PDFSign


		www.cqcca.com.cn
	2022-03-28T12:24:41+0800
	BJ
	PDFSign


		www.cqcca.com.cn
	2022-03-28T12:24:42+0800
	BJ
	PDFSign


		www.cqcca.com.cn
	2022-03-28T12:24:43+0800
	BJ
	PDFSign




